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samronas. FCC RADIOTEST REPORT Report No. : FG3D2001B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0023
40 Normal Voltage 0.0037
30 Normal Voltage 0.0166
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0044
PASS
-10 Normal Voltage 0.0050
-20 Normal Voltage 0.0034
-30 Normal Voltage 0.0127
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0023

Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A14-28 0of 29
FAX : 886-3-328-4978



samronas. FCC RADIOTEST REPORT Report No. : FG3D2001B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0162
40 Normal Voltage 0.0010
30 Normal Voltage 0.0152
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0027
PASS
-10 Normal Voltage 0.0197
-20 Normal Voltage 0.0144
-30 Normal Voltage 0.0102
20 Maximum Voltage 0.0173
20 Normal Voltage 0.0000
20 Battery End Point 0.0178
Note:

1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : A14-29 0of 29
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womaniss. FCC RADIO TEST REPORT Report No. : FG3D2001B
LTE Band 26 _Part 90S 824 MHz
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.87 5.57 5.74 5.97 PASS
TEL : 886-3-327-3456 Page Number : Al5-10f 16

FAX : 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No. : FG3D2001B
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG3D2001B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK |[16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK |16QAM
Middle CH 1.28 1.30 3.09 3.06 5.12 5.04 9.75 9.89 14.35 | 14.50 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM |256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM |256QAM
Middle CH 1.28 1.30 3.09 3.11 5.01 5.11 10.00 | 10.02 | 14.80 | 14.32 - -

TEL : 886-3-327-3456 Page Number : A15-30f 16
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samonas. FCC RADIO TEST REPORT Report No. : FG3D2001B

LTE Band 26
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samonas. FCC RADIO TEST REPORT

Report No. : FG3D2001B

LTE Band 26

Middle Channel / 10MHz / QPSK
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samonas. FCC RADIO TEST REPORT Report No. : FG3D2001B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM
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LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM
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Occupied Bandwidth

Mode LTE Band 26 : 99%60BW (MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK |[16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK |16QAM
Middle CH 1.09 1.10 2.73 2.74 4.50 4.49 9.07 9.03 13.45 | 13.45 - -

Mode LTE Band 26 : 99%60BW (MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM |256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM |256QAM
Middle CH 1.10 1.09 2.72 2.71 4.50 4.50 9.07 9.07 13.45 | 13.48 - -
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 1130 db = RBW 300 khz RefLevel 20.00 dbm  Offset 11.30 0B & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.18 dBm Mi[1] 18.12 dem
=0 ace ) 170979071 bt = . ocen ) 030959031 M
) 5 929071 MHZ] ye6 B . 9.030969031 MHz
e et i [E R RPN Lo o s
10 d 10 df b [
J \
0 e 0 de: +
E a .
10 dam 10 dBm +
Tk 1 ‘r'ﬂ
" HJ ki b L N 2Ok b (Bl Ay
SRR ooty 2Rt KL T
-3 dBm -30 dem
40 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dam
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
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LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

Spectrum - pectrum -
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LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

Spectrum - -
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Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK
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_— _—
)i o )i o
L JL ) L L J
o 15 12.FEB.2024 15:55: 5

LTE Band 26 / 5MHz

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Ref Level 0,00 dBm

SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr

Limit rwrk PARS Limit l‘thnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— i
SPURIOUS_LINE_ABS_ LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
i iAo, e e
50 d - | - — s
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 810.39873 MHz -49.14 dBm -36.14 dB 30.000 MHz 814.000 MHz 100.000 kHz 813.14255 MHz -47.30 dBm -34.30 dB
849,000 MHz 1.000 GHz 100.000 kHz 992.26512 MHz -57.08 dBm -44,08 dB 849,000 MHz 1,000 GHz 100.000 kHz 962.98576 MHz -57.11 dBm -44,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64409 GHz -46.55 dBm -33.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63959 GHz -45.36 dBm -32.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -41.83 dBm -28.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -41,80 dBm -28.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36716 GHz -43.21 dBm -30.21 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70407 GHz -42.85 dBm -29.85 dB
- _— T
L JL J e L JL J L
o 16:01:15 1 16:03:37
TEL : 886-3-327-3456 Page Number : A15-130f 16

FAX : 886-3-328-4978
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Report No. : FG3D2001B

LTE Band 26 / 15MHz

N/A

Middle Channel / QPSK

N/A

Spectrum o
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit Twrk PAES
10 &dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
i o W AN
B it o
i
-80 dB
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B13.97550 MHz -46.07 dBm -33.07 dB
849,000 MHz 1,000 GHz 100.000 kHz 849.33958 MHz -56.24 dBm -43,24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63500 GHz -45.77 dBm -32.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89176 GHz -41,94 dBm -28.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71157 GHz -43.08 dBm -30.08 dB
A
{ J J L]
Date: 12.FEB.2024 16:05:34

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A15-140f 16




samonas. FCC RADIO TEST REPORT

Report No. : FG3D2001B

Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0023
40 Normal Voltage 0.0037
30 Normal Voltage 0.0166
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0044
PASS
-10 Normal Voltage 0.0050
-20 Normal Voltage 0.0034
-30 Normal Voltage 0.0127
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0023
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A15-150f 16

FAX : 886-3-328-4978




samronas. FCC RADIOTEST REPORT Report No. : FG3D2001B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0017
30 Normal Voltage 0.0141
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0055
PASS
-10 Normal Voltage 0.0035
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0127
20 Normal Voltage 0.0000
20 Battery End Point 0.0132
Note:

1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : A15-16 0of 16
FAX : 886-3-328-4978
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LTE Band 30

Peak-to-Average Ratio

Mode LTE Band 30 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.92 6.40 6.68 6.24 PASS
TEL : 886-3-327-3456 Page Number 1 Al6-10f 19

FAX : 886-3-328-4978



SPORTON LAB.

ee FCC RADIOTEST REPORT

Report No. : FG3D2001B

LTE Band 30 / 10MHz / QPSK

LTE Band 30 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Reflevel 30.00aBn  OMset 13,0048 = AnBW 10 MHz

Reflevel 3000 B Offset 130048 = AnBW 10 MHz

- A 3005 MessTime  13ms - are 008 MeasTime 13
TEQ
TE-
1E
1E04: 1604 r
!
T
}
I \
|CF 2.31 GHx Mean Pwr + 20,00 dB || [CF 2.31 GHz Mean Pwr + 20.00 dB
2 Result Summi Samples: 130000 2 Result Surnm Samples: 130000
21.76 dBm 28.57 dBm 6.81 dB 246 dB 464 dB 592 dB 652 dB 20.77 dBm 2854 dBm 1.77d8 2.92 dB 5.06 9B 6.40 dB 7.24 4B
L o EEEEENER e 2 e ERENENN

10:33:36 P 02/15/2024

10:33:02 PM 02/15/2024

LTE Band 30 / 10MHz / 64QAM

LTE Band 30 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Reflevel 30.00aBn  OMset 13,0048 = AnBW 10 MHz
- At 3008 MessTime 13ms

Reflevel 3000 B Offset 130048 = AnBW 10 MHz
- an 3008 MessTime 13 ms

1E04:

Mean Pwr + 20,00 dB || (CF 231 GHz

Mean Pwr + 20.00 48

F2316Rz

Samples: 130000

2 Result Summ, Samples: 130000

17.75 dBm 25.52 dBm 7.77 dB 288 dB 454 dB 6.20 8 716 d8

10:34:13 PM 02/15/2024

3.10dB 521 dB 6.68 dB

7.48d8

10:35:50 BM 02/15/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 Al6-20f 19



samonas. FCC RADIO TEST REPORT Report No. : FG3D2001B

26dB Bandwidth

Mode LTE Band 30 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK |[16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK |16QAM
Middle CH - - - - 5.10 4.98 9.84 9.99 - - - -

Mode LTE Band 30 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM |256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM |256QAM
Middle CH - - - - 5.18 4.97 9.75 10.07 - - - -

TEL : 886-3-327-3456 Page Number : A16-30f 19

FAX : 886-3-328-4978
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LTE Band 30
Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

ultiView Spectrum ultiView Spectrum
RefLovel 30,00 B  Offset 130008 = REW 100kHz se Reflevel 3000 dBm  Offset 130008 * REW 100kHz se
- Are 3008 SWT 107 ms = VBW J00kHz Mode Sweep Count 100/100 | = are 3008 SWT 101 ms = VBW J00kHz Mode Sweep Count 100/100
1 Frequency Sweep
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weoty R oty R O
09:57:42 B4 02/15/2024 03:58:05 MM 02/15/2024

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

RefLevel 30,00 dBn Offset 13,0008 = REW 300kHz saL RefLevel 30,00 dBn Offset 13,0008 = REW 300kHz saL

I- A 3008 SWT 107 ms = VBW 1MHz Mode Sweep Count 100/100 | = are 3008 SWT 101 ms = VBW 1 MHz Mode Sweep Count 100/100
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2 Marker Table 2 Marker Table
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Aty Aty
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M 1 2.30967 GHz 1330 dBm ndg 260 di M1 1 2.308741 GHz 1530 dBm ndf 26.0d8
m 1 2.307 463 GHz 12.68 dBm nd8 down BW 5.18 MHz m 1 2.305 105 GHz 11.98 dBm ndB down BW 9.75 MHz
n 1 2312647 GHe 12.37 dbim 0 Factor 455 n 1 2314855 GHz 12,90 dim Q factor 268
[ [
03:58:28 MM 02/15/2024 10:10:41 MM 02/15/2024

TEL : 886-3-327-3456 Page Number : Al6-40f 19
FAX : 886-3-328-4978
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LTE Band 30

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

RefLevel 30,00 0B Offset 130008 = REW 100kHz

[ Frequancy Swees

- an 3006 SWT 101 ms = VBW J00kHz Mode Swesp

seL

RefLevel 30,00 dBn Offset 13,0008 = REW 300kHz saL
- an 3006 SWT 101 ms = VBW 1 MHz  Mode Swesp Count 100/

1 Frequency Sweep
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i wang =
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2 s T 2 s T
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o — = e W 0 s

10:11:04 PM 02/15/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG3D2001B

Occupied Bandwidth

Mode LTE Band 30 : 99%60BW (MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK |[16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK |16QAM
Middle CH - - - - 4.53 4.49 9.09 9.04 - - - -

Mode LTE Band 30 : 99%0BW (MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM |256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM [256QAM | 64QAM |256QAM
Middle CH - - - - 4.51 4.52 9.09 9.05 - - - -

TEL : 886-3-327-3456 Page Number : A16-60f 19

FAX : 886-3-328-4978
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LTE Band 30
Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

ultiView Spactrum ultiView Spactrum
Reflevel 30000Bm  Offst 130008 = ABW 100Kz Reflevel 30000Bm  Offst 130008 = ABW 100Kz s
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oty DN S CUED oty SR S
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TEL : 886-3-327-3456 Page Number : Al6-70f 19
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LTE Band 30

RefLevel 3000 dBm  Offset 130008 = REW 100 iz RefLevel 3000 dBm  Offset 130008 = REW 300 iz
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Conducted Band Edge

LTE Band 30 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

RefLevel 30.00dBm  OMfset 13.00dB.

05:14:33 PM 02/15/2024

09:22:37 B 02/15/2024

Ref Level 3000 dBm  Offset 13.00 08 Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100100

Limit Chee} Phss
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CF 23055 GHz 7013 pts 1 MHa/ Span 71.0 MHz || [CF2.305 5 GRz 7013 pts 7 Wb/ Span 71.0 Mz
2 Result Summar 2 Result Summar

2270 GHz 2288 GHz 1,000 Miz 287 20 GHz -47.67 dBm 2.270GH: 2.288 GHz 1.000 MHz 228791 GHz 48,65 dBm £.65d8
2288 GHz 2292 GHz 1.000 MHz 229198 GHz -44.64 dBm 2.288 GHz 2292 GHz 1.000 MHz 229178 GHz -47.33 dBm -10.33 dB
2.292 GHe 2.296 GHz 1.000 Mz 2.29368 GHz -40.68 dBm 2292 GHz 2.296 Gz 1.000 Mz 2.29590 GHz2 .98 dB: -13.98 dB
2296 GHz 2300 GHz 1.000 Mz 2.29954 GHz -38.29 dBm 2296 GHz 2.300 GHz 1.000 MHz 2.29943 GHz -40.51 dBm
2.300 GHz 2304 GHz 1.000 MHz 230335 GHz -30.88 dBm 2,300 GHz 2309 GHz 1.000 Mtz 2.30281 GHz -37.00 dBm
2304 GHz 2305 GHz 50000 kHz 230499 GHz -22.49 dBm 2309GHz 2310GHz 50.000 kHz 230984 GHz -29.35 dBm
2.305 GHe 2310GHz 100,000 kHz 230535 GHz 20.00 dBm 2310GHz 2315 GHz 100.000 kHz 231464 GHz 20.71 dBm
2310 GHz 2311 GHz 50,000 kHz 2 -50.74 dBm 2315 GHz 2316 GHz 50.000 kHz 2.31500 GHz -22.43 dBm
2311 GHz 2330 GHz 1.000 MHz 37.44 dBm 2316 GHz 2330 GHz 1.000 MHz 2.31610 GHz -30.52 dBm
2320 GHz 2324 GHz 1.000 MHz -41.25 dBm 21320 GHz 1324 GHz 1.000 MHz 232113 GHz -37.50 dBm
2324 GHr 2328 GHz 1,000 MHz 232410 GHz -36.01 dBm 2346k 3328 GHz. 1,000 MHz 232406 GHz 4075 dBm
2328 GHr 2337GHe 1,000 MHz 232831 GHz -48.57 dBm 3328 GHe 3337 GHe 1,000 MHx 232804 GHz 3582 dBm
2.337 GHz 2341 GHz 1.000 MHz 233983 GHz -49.26 dBm 3377 CHs 33471 GHe 1,000 Mix 233761 GHz 4928 dBm
Ready Ready

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 13.00 B
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Mode Sweep saL Mode Sweep 6L
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2 Result Summa 2 Result Summar
2210 GHz 2288 GHz 1.000 MHz 2.28791 GHz -47.72 dBm 2.270 GHz 2.288 Ghz 1,000 Miz 2.28738 GHz -48.87 dBm -8.87 dB
2288 GHz 2292GHz 1.000 MHz 2.29198 GHz -44.72 dBm 2288 GHz 2292 GHz 1.000 MHz 2.29194 GHz -47.75 dBm -10.75 d8
2.292GHz 2296 GHz 1.000 MHz 2.29570 GHz -39.40 dBm 2,292 GHz 2,296 GHz 1.000 MHz 2.29598 GHz -45.66 dBm -14.66
2296 GHz 2300 GHz 1.000 Mz 209819 GHz -35.41 dBm 1296 GHz 2300 GHz 1.000 MHz 229566 GHz -39.85 dBm -13.85d8
2.300 GHz 2304 GHz 1.000 MHz 230394 GHz -24.55 dBm 2,300 GHz 2,309 GHz 1.000 Miz 2.30896 GHz -25.21 dBm 122148
2304 GHz 2305 GHz 50000 kHz 230499 GHz -24.61 dBm 2309GHz 2310GHz 50.000 kHz 230997 GHz .58 dBm -11.58d8
2.305 GHe 2310GHz 100,000 kHz 30929 Gl 6.99 dBm 2310GHz 2315 GHz 100.000 kHz 2.31045 GHz 7.00 dBm -23.00 dB
2310 GHz 2311 GHz 50,000 kHz 231001 GHz -24.01 dBm 2315 GHz 2316 GHz 50.000 kiHz 231502 GHz -25.78 dBm -12.78.dB
2311 GHe 2320GHz 1.000 MHz 231104 GHz -24.00 dBm 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -30.33 dBm 17.33d8
2320 GHz 2324 GHz 1.000 MHz 232010 GHz -39.52 dBm 2.320 GHz 2.324GHz 1.000 MHz 32014 GHz 35.91 dBm -10.91d8
2324GHz 2328 GHz 1.000 Mt 2.32406 GHz -45.81 dBm 2324 GHz 2328 GHz 1,000 MHz 2.32006 GHz -39.50 dBm -8.50 dB
138Gtz 2337 GHz 1.000 MHz 232822 GHz -48.51 dBm 23286tz 2337 GHz 1.000 MHz 232804 GHz 3626 dBm -9.26 dB
2.337 GHz 2341 GHz 1.000 MHz 233959 GHz -49.22 dBm 3377 CHs 2341 hiz 1,000 Mis 233769 GHz 49,19 dBm 1815 dB
Ready Resdy

TEL : 886-3-327-3456
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Report No. : FG3D2001B

LTE Band 30 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 3000 dBm  Offset 13.00 6B

Made Sweep

6L

Count 100/100

RefLevel 30.00dBm  OMfset 13.00dB.

Mode Sweep

6L

Count 100/100

05:15:33 PM 02/15/2024

09:23:37 B 02/15/2024

Limit Ches Phss
20 dBkineSPURIOSANEABS- 2 ahes ! 20 di 1
o B "\
20 dBm ‘ b
1
™ 'h | - . SPURIQUS_LINE ABS_002 'Lp**xk .
_ " i a0 apm ~ ¥ U] —
Ulq_ —1 Lj

CF 23055 GHz 7013 pts 1 MHz/ Span 71.0MHz || [CF2.3055 GHz 7013 pts T MHz] Span 71.0 Mz
2 Result Summar 2 Result Summar

2.270GHz 2288 GHz 1.000 MHz 287 55 GHz -47.62 dBm 2270 GHz 2.288 GHz 1.000 MHz 228791 GHz -48.63 dBm -8.63dB

2288 GHz 2292 GHz 1,000 MHz 2.29186 GHz -44.62 dBm 2.288 GHz 2292 GHz 1.000 MHz 2.29190 GHz -47.42 dBm

2.292 GHe 2.296 GHz 1.000 MHz 229566 GHz .78 dBm 2.292 GHz 2.296 GHz 1,000 MHz 229538 GHz -45.09 dBm

2296 GHz 2300 GHz 1.000 Mz 2.20895 GHz -38.42 dBm 2296 GHz 2300 GHz 1.000 MHz 2.29986 GHz -41.13 dBm

2.300 GHz 2304 GHz 1.000 MHz 230358 GHz -30.15 dBm 2,300 GHz 2309 GHz 1.000 MHz 2.30281 Gl -37.52 dBm

2304 GHz 2305 GHz 50.000 kHz 2.30499 GHz -21.69 dBm 2,309 GHz 2310GHz 50.000 kHz 2.30990 GHz .39 dBm

2,305 GHr 2310GHz 100,000 kHz 230537 GHz 19.54 dBm 2310GHz 2315GHz 100,000 kHz 231465 GHz 19.96 dBm

2310 GHz 2311 GHz 50,000 kHz 231019 GHz -49.79 dBm 2315 GHz 2316 GHz 50.000 kHz 231500 GHz -22.68 dBm

2311 GHz 2320GHz 1.000 Miz 31719 GHz 37.65 dBm 2316 GHz 2330 GHz 1.000 MHz 2.31626 GHz -30.82 dBm

2320 GHz 2324 GHz 1.000 MHz 232042 GHz -41.53 dBm 2.320 GHz 2.324GHz 1.000 MHz 232117 GHz -37.72 dBm

2324 GHr 2328 GHz 1,000 MHz 232406 GHz -45.98 dBm -14.98 dB 2324 GHz 2328GHz 1.000 MHz 232402 GHz 40.94 dBm

2328 GHr 2337GHe 1000 MHz 232804 GHz -48.67 dBm -11.67 dB 3328 GHe 3337 GHe 1,000 Mtz 232803 GHz 3613 dBm

2.337 GHz 2341 GHz 1000 MHz 233876 GHz -49.21 dBm -18.21 dB 3377 CHs 33471 GHe 1.000 MHz 233876 GHz 4919 dBm

Ready Resdy

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 13.00 B

05:19:35 PM 02/15/2024

09:27:37 P 02/15/2024

Mode Sweep saL RefLevel 3000 dBm  OMset 13.00 48 Mode Sweep saL
Count 100/100 Count 100/100
| [TSporious Emissions
Limit Ches¥ PRSS Limit Chec Py
20 dBiine—SPURIGUSANE-ABS 062 Ahss 20 dB# #
, ——
20 dBr o J \
e
SPURIOUS_LINE_ABS_002 -  ——
— a0 apm T
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz || |CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summar
2210 GHz 2288 GHz 1.000 MHz 2.28791 GHz 2.270 GHz 2.288 GHz 1,000 MHz 2.28773 GHz -48.78 dBm 878 d8
2.288 GHz 2292GHz 1.000 Mz 2.29194 GHz 2288 GHz 2292 GHz 1.000 MHz 2.29186 GHz -47.82 dBm -10.82 d8
2.292 GHe 2.296 GHz 1.000 MHz 229586 GHz 2292 GHz 229 GHz 1,000 Mtz 2.29590 GHz -45.93 dBm -14.93 dB
2296 GHz 2300 GHz 1.000 Mz 2.29994 GHz 1296 GHz 2300 GHz 1.000 MHz 229998 GHz .68 dBm -15.68dB
2,300 GHz 2304 GHz 1.000 MHz 230398 GHz 2,300 GHz 2309 GHz 1.000 MHz 2.30896 GHz -26.56 dBm -13.56 dB
2.304 GHz 2305 GHz 50.000 kHz 2.30500 GHz 2,309 GHz 2310GHz 50.000 kHz 2.31000 GHz -25.52 dBm 12.52 dB
2,305 GHr 2310GHz 100,000 kHz 30049 GHz 2310GHz 2315GHz 100,000 kHz 231273 GHz 5.78 dBm -24.22 dB
2310GHz 2311 GHe 50,000 kHz 231004 GHz 2315 GHz 2316 GHz 50.000 kHz 231501 GHz -24.79 dBm -11.79.dB
2311 Gz 2320GHz 1.000 Miz 231108 GHz 2316 GHz 2330 GHz 1.000 MHz 2.31606 GHz -32.53 dBm -19.53dB
2320 GHz 2324 GHz 1.000 MHz 232018 GHz 2.320 GHz 2.324GHz 1.000 MHz 2.32030 GHz -36.76 dBm -11.76dB
2324 GHe 2328 GH: 1.000 Mz 232406 GHz 1324GHz 1328 GHz 1.000 MHz 2.32406 GHz -40.30 dBm -9.30dB
2328 GHe 2337 GHz 1.000 MHz 232813 GHz 23286tz 2337GHe 1.000 Mtz 232804 GHz 4634 dBm .34 d
2337 GHz 2.341 GHz 1.000 MHz 233734 GHz 2337 GHz 2341 GHz 1.000 MHz 234047 GHz 49.24 dBm 1824 dB
Resdy

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A16-100f 19




SPORTON LAB.

FCC RADIOTEST REPORT Report No. : FG3D2001B

LTE Band 30 / 5MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Ref Level 3000 dBm  Offset 13.00 6B Made Sweep saL Ref Level 30.00dBm  OMfset 13.00d8.

Mode Sweep sl

Count 100/100

Count 100/100

Limit Ches Phss
20 dBkineSPURIOSANEABS- 2 ahes | 20 di
i
o b '\
20 dBm J B !
'
U £ AB 1 I SPURJOUS_LINE_ABS_002 i -
NN T T e ™ A —
1 v ! |1 | 4= | Tt
CF 23055 GHz 7013 pts 1 MHa/ Span 71.0 MHz || [CF2.305 5 GRz 7013 pts 7 Wb/ Span 71.0 Mz
2 Result Summar 2 Result Summar
2270GHz 2288 GHz 1.000 MHz 28791 GHz -48.00 dBm -8.00 dB 2.270GHz 2288 GHz 1.000 MHz 2.28738 GHz -48.84 dBm -8.84 dB
2288 GHz 2292 GHz 1.000 MHz 229190 GHz -45.45 dBm -8.45dB 2.288 GHz 2.292 GHz 1.000 MHz 229198 GHz -48.14 dBm -11.14dB
2.292 GHe 2.296 GHz 1.000 MHz 229360 GHz -41.50 dBm -10.50 dB 2292 GHz 2295 Ghz 1,000 Miz 229586 GHz -46.16 dBm -15.16dB
2296 GHz 2300 GHz 1.000 Mz 2.29807 GHz -39.95 dBm -14.85 dB 2296 GHz 2.300 GHz 1.000 MHz 2.29966 GHz -42.04 dBm -17.04 dB
2.300 GHz 2304 GHz 1.000 MHz 230315 GHz -33.08 dBm 08 dB 2,300 GHz 2309 GHz 1.000 Mtz 2.30281 GHz -38.33 dBm -25.33dB
2304 GHz 2305 GHz 50.000 kz 2.30498 GHz -24.78 dBm -11.78 dB 2,309 GHz 2310GHz 50.000 kHz 230991 GHz 51.25 dBm -38.25dB
2,305 GH 2310 GHz 100,000 kHz 230534 GHz 18.59 dBm 11.41 dB 2310GH: 2315GHz 100.000 kHz 231468 GHz 18.76 dBm -11.24.d8
2310 GHz 2311 GHz 50,000 kHz 2 -52.14dBm 39.14 dB 2315 GHz 2316 GHz 50.000 kHz 231502 GHz -24.27 dBm -11.27d8
2311 GHz 2320GHz 1.000 MHz 99 di -25.99 dB 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -31.85 dBm -18.85.d8
2320 GHz 2324 GHz 1.000 MHz -42.57 dBm -17.57 dB 2.320 GHz 2.324GHz 1.000 MHz 32100 GHz -39.57 dBm -1457d8B
2324 GHr 2328 GHz 1,000 MHz 232402 GHz -36.92 dBm 15.92 dB 2346k 238 cHe 1,000 MHz 232410 GHz 4254 dBm 11,64 dB
238Gt 2337 GHiz 1.000 MHz 232840 GHz -48.79 dBm 11.79d8 23286tz 2337GHe 1.000 MHz 232804 GHz 47.07 dBm -10.07 dB
2.337 GHz 2341 GHz 1.000 MHz 234090 GHz -49.24 dBm -18.24 dB 3377 CHs 33471 GHe 1,000 Mix 233765 GHz 49.23 dBm 1823 4B
peocy fesy

05:16:33 PM 02/15/2024 09:24:37 BM 02/15/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 13.00 B

Mode Sweep saL RefLevel 3000 dBm  OMset 13.00 48 Mode Sweep saL
Count 100/100 Count 100/100
| [TSporious Emissions
Limit Check Fhss Limit Chee i
20 dBiine—SPURIGUSANE-ABS 062 Ahss 1 20 dbs i
’ I
I )
20 dBrr } B T
- ~ o e
el 1 l\ e SPURIOUS_LINE ABS 002 ~ “ \ [t
\ s 4 asm = y o —
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz || |CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summar
2210 GHz 2288 GHz 1.000 MHz 2.28791 GHz -48.11 dBm 2.270 GHz 2.288 Ghz 1,000 Miz 2.28791 GHz -48.92 dBm -8.92dB
2288 GHz 2292GHz 1.000 Mz -45.13 dBm 2288 GHz 2292 GHz 1.000 MHz 2.29198 GHz -47.99 dBm -10.99. d8
2.292 GHz 2.296 GHz 1.000 MHz .56 dBm 2,292 GHz 2,296 GHz 1.000 MHz 2.29582 GHz -36.17 dBm -15.17 dB
2,296 GHz 2300 GHz 1.000 Mz -37.99 dBm 2296 GHz 2300 GHz 1.000 MHz 2.29998 GHz 4157 dBm -1651dB
2.300 GHz 2304 GHz 1.000 MHz -27.70 dBm 2,300 GHz 2309 GHz 1.000 Miz 2.30896 GH: -29.21 dBm -16.21 dB
2304 GHz 2305 GHz 50.000 kHz -27.69 dBm 2,309 GHz 2310GHz 50.000 kHz 2.30996 GHz 27.57 dBm 14.57 dB
2,305 GH 2310 GHz 100,000 kHz 4.95 dBm 2310GH: 2315GHz 100.000 kHz 231054 GHz 4,76 dBm -25.24 dB
2310GHz 2311 GHe 50,000 kHz -27.00 dBm 2315 GHz 2316 GHz 50.000 kHz 231503 GHz -26.80 dBm -13.80 dB
2311 GHz 2320GHz 1.000 MHz 231104 GHz -28.89 dBm 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -31.34 dBm -18.34d8
2320 GHz 2324 GHz 1.000 MHz 232022 GHz -40.80 dBm 2.320 GHz 2.324GHz 1.000 MHz 2.32006 GHz -36.54 dBm 1154 d8
2324 Gt 2328 GHe 1.000 Mz 232422 GHz -46.27 dBm 2320 GHz 2328 GHz 1.000 Mz 232402 GHz 41.04 dBm -10.04 dB
2328 GHe 2337 GHe 1.000 MHz 232813 GHz -48.40 dBm 23286tz 2337GHe 1.000 MHz 232804 GHz 36,81 dBm -9.81 dB
2337 GHz 2341 GHz 1.000 MHz 233777 GHz -49.18 dBm 2397 GHe 2341 hiz 1,000 Mis 233718 GHz 4927 dBm 1827 dB
Ready Resdy
05:20:35 . 02/15/2024 09:28:37 P 02/15/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: Al6-110f 19




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG3D2001B

LTE Band 30 / 5MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

RefLevel 30.00dBm  OMfset 13.00dB.

05:17:32 PM 02/15/2024

09:25:37 BM 02/15/2024

Ref Level 3000 dBm  Offset 13.00 08 Mode Sweep saL Mode Sweep saL
Count 100/100 Cownt 100/100
Limit Ches Phss
20 dBkineSPURIOSANEABS- 2 bt 20 di
| 1
o b }‘
20 dBm I b !
f
- J 1 SPURIOUS_LINE_ABS 002 # h }
e I I— %N i B — R — I
CF 23055 GHz 7013 pts 1 MHa/ Span 71.0 MHz || [CF2.305 5 GRz 7013 pts 7 Wb/ Span 71.0 Mz
2 Result Summar 2 Result Summar
2270GHz 2288 GHz 1.000 MHz 28791 GHz -48.17 dBm 8.17dB 2.270GHz 2288 GHz 1.000 MHz 228773 GHz -49.04 dBm -5.04 dB
2288 GHz 2292 GHz 1.000 MHz 229198 GHz -45.82 dBm -8.82dB 2.288 GHz 2.292 GHz 1.000 MHz 229182 GHz -48.09 dBm -11.09.dB
2.292 GHe 2.296 GHz 1.000 MHz 229360 GHz -42.76 dBm -11.76 dB 2292 GHz 2295 Ghz 1,000 Miz 229594 GHz -46.74 dBm 15.74 dB
2296 GHz 2300 GHz 1.000 Mz 2.20811 GHz -41.22 dBm -16.22dB 2296 GHz 2.300 GHz 1.000 MHz 229978 GHz -43.45 dBm -18.45 dB
2.300 GHz 2304 GHz 1.000 MHz 230398 GHz -35.13 dBm -2213dB 2,300 GHz 2309 GHz 1.000 Mtz 2.30290 Gl -30.49 dBm -27.49 dB
2304 GHz 2305 GHz 50.000 kz 2.30500 GHz -27.42 dBm -14.42 dB 2,309 GHz 2310GHz 50.000 kHz 2.30988 GHz 52.86 dBm -39.86 di
2,305 GH 2310 GHz 100,000 kHz 230535 GHz 15.45 dBm -14.54 dB 2310GH: 2315GHz 100.000 kHz 231468 GHz 15.90 dBm -14.10dB
2310 GHz 2311 GHz 50,000 kHz 231094 GHz -53.11 dBm -40.11 dB 2315 GHz 2316 GHz 50.000 kHz 2.31500 GHz -27.81 dBm -14.81 dB
2311 GHz 2320GHz 1.000 MHz 31719 GHz -40.15 dBm -21.15 dB 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -35.09 dBm -22.09d8
2320 GHz 2324 GHz 1.000 MHz 232050 GHz -43.28 dBm -18.28 dB 2.320 GHz 2.324GHz 1.000 MHz 2.32089 GHz -40.73 dBm -15.73d8B
2324 GHr 2328 GHz 1,000 MHz 232402 GHz -36.68 dBm -15.68 dB 2346k 2328 GHz 1.000 MHz 232402 GHz 43.44 dBm -12.44 dB
2328 GHz 2337 GHz 1.000 MHz 232804 GHz -48.82 dBm -11.82d8 2328 GHz 2337 GHz 1.000 MHz 232804 GHz 47.28 dBm -10.28 dB
2.337 GHz 2341 GHz 1.000 MHz 233983 GHz -49.24 dBm -18.24 dB 3377 CHs 33471 GHe 1,000 Mix 233991 GHz 49,16 dBm
Ready Resdy

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 13.00 B

05:21:35 PM 02/15/2024

Mode Sweep saL RefLevel 30.00dBm  Offset 13005 Mode Sweep seL
Count 100/100 Count 100/100
| [TSporious Emissions
Limit Ches¥ PRSS Limit Chec P
20 dBkineSPURIOSANEABS- 2 ahes 20 di g
o i b f |
20 dBm b | ‘
- (.
d 1 SPURIOUS_LINE_ABS 002 \l’ "~
i — a0 apm — = =
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz || |CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2.270 GHz 2.288 GHz 1.000 Miz 228738 GHz 2.270GHz 2.288 GHz 1,000 MHz 2.28773 GHz -48.99 dBm -8.99 dB
2.288 GHz 2292 GHz 1,000 MHz 2.288 GHz 2.292 GHz 1,000 MHz 229186 GHz .
2.292 GHe 2.296 GHz 1.000 MHz 2292 GHz 2.296 GHz 1.000 MHz 229598 GHz
2296 GHz 2300 GHz 1.000 Mz 2296 GHz 2.300 GHz 1.000 MHz 229986 GHz
2.300 GHz 2.304 GHz 1.000 MHz 2300 GHz 2309 GHz 1.000 MHz 230896 GHz
2304 GHz 2305 GHz 50,000 kHz 2309 GHz 2310GHz 50,000 kHz 230999 GHz
2305 GHz 2310 GHz 100,000 kHz 2310 GHz 2315GHz 100.000 kHz 231167 GHz
2310GHz 2311GHz 50.000 kHz 2315GHz 2316 GHz 50000 kHz 231500 GHz
2311 GHz 2330 GHz 1.000 MHz 231108 GHz 2316 GHz 2330 GHz 1.000 Mtz 2.31602 GHz
2320 GHz 2324GHz 1.000 MHz 232022 GHz 2.320 GHz 2.324GHz 1.000 MHz 32002 GHz
2324 GHr 2328 GHz 1,000 MHz 232402 GHz 2324GH: 2328GHz 1.000 MHz 232414 GHz
238Gt 2337 GHe 1.000 MHz 232831 GHz 2328 GHe 2337 Gte 1.000 MHz 232804 GHz
2337 GHz 2341 GHz 1.000 MHz 233734 GHz 3337 GHz 2341 GHz 1.000 MHz 333860 GHz

09:29:37 BM 02/15/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A16-120f 19






